
 

      

   

  

 

 

 

  
 

 

  

  

 

 

 
   

  

         

          

 
 

   

 

 

 

 

State Pollutant Discharge Elimination System  
(SPDES) DISCHARGE PERMIT 

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0101885 

Discharge Class (CL): 07 DEC Number: 3-5520-00007/00005 

Toxic Class (TX): N Effective Date (EDP): TBD 

Major-Sub Drainage Basin: 13- 02 Expiration Date (ExDP): TBD 

Water Index Number: 
H-31-P44-36-
2 

Item No.: 864- 420.1 
Modification Dates (EDPM): 

Compact Area: -

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.) 
[...]
Summary of Permit Changes ........................................................................................................ 3 

Administrative History ................................................................................................................... 4 

Facility Information ........................................................................................................................ 5 

Site Overview ............................................................................................................................ 6 

Existing Effluent Quality ............................................................................................................ 7 

Receiving Water Information ......................................................................................................... 7 

Critical Receiving Water Data & Mixing Zon .............................................................................7 

Permit Requirements .................................................................................................................... 8 

Whole Effluent Toxicity (WET) Testing ......................................................................................8 

Anti-backsliding ......................................................................................................................... 8 

Antidegradation ......................................................................................................................... 8 

Discharge Notification Act Requirements ..................................................................................8 

Temperature Requirements For Municipal Discharges to Trout Streams .................................9 

Mercury ..................................................................................................................................... 9 

Schedule(s) of Additional Submittals .........................................................................................9 

OUTFALL AND RECEIVING WATER SUMMARY TABLE .........................................................11 

POLLUTANT SUMMARY TABLE ...............................................................................................11 

Outfall 001 ............................................................................................................................... 11 

Appendix: Regulatory and Technical Basis of Permit Authorizations .........................................15 

Regulatory References............................................................................................................ 15 

Outfall and Receiving Water Information .................................................................................15 

Existing Effluent Quality .......................................................................................................... 15 

Permit Requirements ............................................................................................................... 16 

PAGE 2 OF 19 



  
 
  

  
     

 
  

 

 
 

 
  
  
 
 

 

  
 

 
 

  
 

 
 

 
 

 
  

 

 
 

 
 
 

 
 

  
 

 

 

 
 
 

Permittee: Town of Bedford Date: August 22, 2022  v.1.9 
Facility: Bedford Hills Corr Facility Permit Writer: Vijay Gandhi 
SPDES Number: NY0101885 Water Quality Reviewer: Edward Schneider 
USEPA Non-Major/Class 07 Municipal Full Technical Review 

Summary of Permit Changes 

A new State Pollutant Discharge Elimination System (SPDES) permittee-initiated permit modification has 
been drafted for the Bedford Hills Correctional Facility. The changes to the permit are summarized below: 

 Updated permit format, definitions, and general conditions 
 Updated footnotes for Permit Limits, Levels and Monitoring page 
 New Monitoring Location page 
 Facility location coordinates are included in the permit 
 Updated Recording, Reporting, and Additional Monitoring Requirements page. The current permit 

is classified as Significant Minor P/C/I, Class 09 and was transferred to the Town of Bedford, 
11/06/2020, and became Significant Minor Municipal, Class 07. The submission of a monthly 
Discharge Monitoring Reports (DMR) requirement is being continued. 

 Permit Limits Modifications: 

Based on the results of a water quality review of the receiving water for this facility, following 
changes in the final effluent limits are included: 

 Permit limits for Settleable Solids, pH, Nitrogen, Ammonia (as N) for Summer and Winter, Fecal 
Coliform, Total Coliform and the action level for Temperature have been continued as contained in 
the existing permit which are protective of water quality. A water quality review has been conducted 
for the design flow of 0.56 mgd. 

 The design flow for the treatment facility has been changed from 0.50 mgd to the permittee-initiated 
increased flow of 0.56 mgd. 

 Nitrogen, Ammonia- Changed from daily maximum to monthly average  

 CBOD5 

The effluent limit of 15 mg/l for CBOD5 is being continued, and the mass loading limit of 70 lbs/d 
has been included due to the change in the design flow from 0.50 MGD to 0.56 MGD.   

 TSS 
The effluent limit of 10 mg/l for TSS is being continued, and the mass loading limit of 46.7 lbs/d has 
been included due to the change in the design flow from 0.50 MGD to 0.56 MGD. 

 Dissolved Oxygen (June 1-Oct 31)   
The downstream DO concentration was modeled using the Streeter-Phelps equations and the 
following assumptions: Effluent DO = 7.0 mg/l, (2 reach model), Effluent CBOD5 = 15 mg/L (2 reach 
model), Effluent NOD = 10.2 mg/L (2 reach model). The 2-reach model showed the existing permit 
limits passed the DO Sag. 
Reach Description: The model included the additional flow from the confluence with the Stone Hill 
River. The model ended when the Stone Hill River flowed into the Muscoot/Upper New Croton 
Reservoir. The model showed that a WQBEL for [DO] is necessary to maintain adequate 
downstream water quality. 

 Dissolved Oxygen (Nov 1- May 31) -
The downstream DO concentration was modeled using the Streeter-Phelps equations and the 
following assumptions: Effluent DO = 7.0 mg/l, (2 reach model), Effluent CBOD5 = 15 mg/L (2 
reach model), Effluent NOD = 20.5 mg/L (2 reach model). The 2-reach model showed the existing 
permit limits passed the DO Sag. 
Reach Description: The model included the additional flow from the confluence with the Stone Hill 
River. The model ended when the Stone Hill River flowed into the Muscoot/Upper New Croton 

PAGE 3 OF 19 



  
 
  

  
     

 
  

 
 
 
 
 
 
 

 

 
 

 

 
 

 
   

 

 
 

 
 
 

 
 

 
 

 

  
 

 

 

 
 

 

 
 

 

Permittee: Town of Bedford Date: August 22, 2022  v.1.9 
Facility: Bedford Hills Corr Facility Permit Writer: Vijay Gandhi 
SPDES Number: NY0101885 Water Quality Reviewer: Edward Schneider 
USEPA Non-Major/Class 07 Municipal Full Technical Review 

Reservoir. The model showed that a WQBEL for [DO] is necessary to maintain adequate 
downstream water quality. 

 Total Phosphorus – 
As per the Rules and Regulations for the Protection from Contamination, Degradation and 
Pollution of the New York City Water Supply and its Sources any facility that discharges 0.56 mgd 
or more shall have a phosphorus concentration limit of 0.1 mg/L. - NYCDEP Variance process. 

 Total Residual Chlorine (TRC) – 
Due to the low dilution, the calculated WQBEL is less than the TBEL and less than the minimum 
level of detection. Therefore, an effluent limitation equal to the minimum level of detection of 
0.030 mg/L is appropriate 

 Total Mercury -  
As per TOGS 1.3.10, based on one data point(s) of 1.5 ng/L collected as part of the 
application, an effluent limitation of 50 ng/L is included in the permit on a daily max basis. 
The facility is a Municipal facility (07) and accepts hauled waste, and the permit includes 
requirements for the implementation of MMP Type II. 

This factsheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information
including the regulatory basis for the effluent limitations and other conditions are in the
Appendix linked throughout this factsheet. 

Administrative History 

09/01/1997 The first full technical review was performed, and the original permit was issued 
with an expiration date of 09/01/2002.  

03/18/2002 The permit was administratively renewed. 

05/12/2004 The DIM was performed in accordance with the provisions of the UPA. 

09/01/2007 Permit was administratively renewed with an expiration date of 08/31/2012.  

02/04/2016 Permit was modified and issued, 11/01/2012, with an expiration date of 
10/31/2017. 

11/01/2017 Administrative renewal was issued with an expiration date of 10/31/2022.  

11/06/2020 Permit was transferred from NYSDOCCS to the Town of Bedford as the permittee 
and the permit class was changed from 09-Significant Minor PCI to 07- Significant 
Minor Municipal. 

PAGE 4 OF 19 



  
 
  

  
     

 
  

 
 

 
 
 

 

 
 

 

 
 
 
 
 
 

 

 

 

  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Permittee: Town of Bedford Date: August 22, 2022  v.1.9 
Facility: Bedford Hills Corr Facility Permit Writer: Vijay Gandhi 
SPDES Number: NY0101885 Water Quality Reviewer: Edward Schneider 
USEPA Non-Major/Class 07 Municipal Full Technical Review 

01/10/2022 The Town of Bedford submitted a NY-2A permit application to modify the permit 
(PIM) to increase the design flow capacity of the WWTP from 0.50 MGD to 0.56 
MGD.  

Facility Information 

This facility is a publicly owned treatment works that receives flow from domestic users, with 
effluent consisting of treated sanitary wastewater. The collection system consists of separate 
sewers. The facility does not have any significant industrial users (SIUs), and the system is 
municipal wastewater from the Town of Bedford as well as the two New York State Correctional 
Facilities. 

The existing treatment plant is constructed for a design flow of 0.50 MGD. A treatment plant 
expansion is proposed to a design flow of 0.56 MGD from the current permitted flow of 0.50 MGD. 

The current and proposed treatment plant consists of: 
 Preliminary Treatment: Screening, grinding, grit removal 
 Primary Treatment: Primary Clarification 
 Secondary Treatment: RBC, Secondary Clarification, Disc Filters 
 Tertiary Treatment: Microfiltration, Cascade Aeration 
 Disinfection: UV Disinfection 

Liquid sludge is hauled offsite. 

PAGE 5 OF 19 



  
 
  

  
     

 
  

 
 
 
 
 
 

 
 

 
 
 
 

Permittee: Town of Bedford Date: August 22, 2022  v.1.9 
Facility: Bedford Hills Corr Facility Permit Writer: Vijay Gandhi 
SPDES Number: NY0101885 Water Quality Reviewer: Edward Schneider 
USEPA Non-Major/Class 07 Municipal Full Technical Review 

Site Overview 

PAGE 6 OF 19 



  
 
  

  
     

 
  

 
 
 
 

 

  

  

 

 
  

 

 
 

 

 
 
 

 

 
 
 
 
 

  

 

 

 
 

 
 

Muscoot Reservoir Phosphorus TMDL: The facility is within the Muscoot Reservoir Watershed 

Permittee: Town of Bedford Date: August 22, 2022  v.1.9 
Facility: Bedford Hills Corr Facility Permit Writer: Vijay Gandhi 
SPDES Number: NY0101885 Water Quality Reviewer: Edward Schneider 
USEPA Non-Major/Class 07 Municipal Full Technical Review 

Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from Discharge Monitoring Reports submitted by the 
permittee for the period 1/31/2017 to 12/31/2021. 

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall No. SIC Code Wastewater Type Receiving Water 

001 4952 Treated Sanitary Sewage Broad Brook, Class C(TS) 

The location of the outfall(s), and the name, classification, and index numbers of the receiving 
waters are indicated in the Outfall and Receiving Water Summary Table at the end of this fact 
sheet. Appendix Link 

The facility currently discharges wastewater to waters of the state via Outfall 001.  The 
current treatment plant is designed for flow of 0.50 MGD.  

Expansion of the treatment plant has been proposed by increased design flow capacity 
to 0.56 MGD. 

with a phosphorus TMDL, and the facility is listed with a TP limit of 0.2 mg/L and 0.8 lbs/day. The 
link to the June 2000 TMDL for the NYC Watershed: 
https://www.dec.ny.gov/docs/water_pdf/nycjune2000.pdf 

Critical Receiving Water Data & Mixing Zon 
The low flow condition for the Broad Brook was obtained from a drainage basin ratio analysis with 
USGS gage station 1374918, Stone Hill River South of Katonah NY located Bedford NY. The 
gauge did not have enough data to provide a 1Q10, 7Q10 and 30Q10 flow but there was enough 
data to provide a 1Q9, 7Q9, and 30Q9. While these flows under normal circumstance are not 
equivalent due to the lack of other gauges in avaible to use the flows of 1Q9, 7Q9, and 30Q9 will 
be used as equivalents for this permit and referred to as 1Q10, 7Q10, and 30Q10 going forward. 

The gage was also located downstream of the facility, to appropriately estimate low flow statistics 
at the facility the average facility flow was subtracted from the low flow before a 1Q10, 7Q10, and 
30Q10 were estimated. The average flow of the facility was taken from 2019-2022 with an average 
flow of 0.22 cfs. 

The gage were found from the USGS SW Toolbox software and an analysis of data from 4/1/2000 
to 4/1/2009. 

Gage Name: Stone Hill River South of Katonah NY 
Gage ID: 1374918 

PAGE 7 OF 19 

https://www.dec.ny.gov/docs/water_pdf/nycjune2000.pdf


  
 
  

  
     

 
  

 
 

 
 
 
 
 

 
 

  

   

 

 

  
 

 

 

 
  

 

 
 

Permittee: Town of Bedford Date: August 22, 2022  v.1.9 
Facility: Bedford Hills Corr Facility Permit Writer: Vijay Gandhi 
SPDES Number: NY0101885 Water Quality Reviewer: Edward Schneider 
USEPA Non-Major/Class 07 Municipal Full Technical Review 

Drainage Area at Gage (mi2): 18.7 
Drainage Area at Facility (mi2): 5 
Average Flow at Facility (CFS): 0.22 
1Q10 Flow at Gage (CFS): 1.52 
7Q10 Flow at Gage (CFS): 1.85  
30Q10 Flow at Gage (CFS): 2.62 Source: Bulletin 74 
Calculated 1Q10 (CFS): 0.35  
Calculated 7Q10 (CFS): 0.44 
Calculated 30Q10 (CFS): 0.64 

The 1Q10, 7Q10, and 30Q10 flows were used to calculate the acute, chronic, and human, 
aesthetic, wildlife (HEW) dilution ratios, respectively. 

Dilution Ratio = (Facility Flow + Low Flow) / Facility Flow 

Outfall 
No. 

Acute Dilution 
Ratio 

A(A) 

Chronic Dilution 
Ratio 

A(C) 

Human, Aesthetic, 
Wildlife Dilution Ratio 

(HEW) 
Basis 

001 1.5 1.6 1.9 TOGS 1.3.1 

Critical receiving water data are listed in the Pollutant Summary Table at the end of this fact sheet. 
Appendix Link 

Permit Requirements
The technology based effluent limitations (TBELs), water quality-based effluent limitations 
(WQBELs), Existing Effluent Quality and a discussion of the selected effluent limitation for each 
pollutant present in the discharge are provided in the Pollutant Summary Table. 

Whole Effluent Toxicity (WET) Testing 
None of the seven criteria that are indicative of potential toxicity and listed in the Appendix to this 
factsheet, are applicable to this facility. Therefore, WET testing is not included in the permit. 

Anti-backsliding 
The limitations contained in the permit are at least as stringent as the previous permit limits and 
there are no instances of backsliding. Appendix Link 

Antidegradation 
The permit contains effluent limitations which ensure that the best usages of the receiving waters 
will be maintained. The Notice of Complete Application published in the Environmental Notice 
Bulletin contains information on the State Environmental Quality Review (SEQR)1 determination. 
Appendix Link 

Discharge Notification Act Requirements 
In accordance with the Discharge Notification Act (ECL 17-0815-a), the permittee is required to 
post a sign at each point of wastewater discharge to surface waters, unless a waiver is obtained. 